SITE MAP OIF     SITE MAP 500 

CONTACT US    HOME

You can search this list using Triumph, AMAL, Lucas, or Campbell part numbers.

Clicking on the part # will take you to a picture and description.

under construction

Item

Description

 
04034 nut, 1/4" CEI 26 TPI
04035 nut, 5/16" CEI 26 TPI  
04036 nut, 3/8" CEI 26 TPI  
04053 Flat washer 3/16 x 7/16 x .045  
04054 Flat washer 1/4 x 9/16 x .045  
04055 Flat washer 5/16 x 5/8 x .085  
04056 Flat washer BZP 3/8 x 3/4 x .085  
04057 Flat washer BPZ 7/16 x 7/8 x .085  
04058 Flat washer BZP 1/2 x 63/64 x .085  
06-1978TRI Peashooter muffler for Triumph 750  
114038/78 primary chain T100  
114038/84 Primary chain, Triumph, duplex  
116038/84 Primary chain 750 TRI  
124/026/20 Pilot jet #20  
124/026/25 Pilot jet #25  
124/026/30 Pilot jet #30  
124/026/35 Pilot jet #35  
13/163 Washer, diecast banjos  
14-0101 Bolt 1/4 X 1/2  
14-0102 Bolt,1/4- UNF  
14-0103 Bolt 1/4x3/4 UNF  
14-0105 Bolt 1/4 UNF  
14-0107 bolt 1/4 UNF  axle adjuster etc. T140  
14-0113 Hex bolt 5/16x 5/8 UNF  
14-0114 Bolt 5/16 X3/4  
14-0115 Bolt, 5/16 X 7/8  
14-0117 Bolt 5/16 x 1 1/4  
14-0118 Bolt 5/16-1 1/2 UNF  
14-0201 Bolt 1/4 X 1 UNC  
14-0203 Hex bolt, 1/4 x 1 1/4 UNF  
14-0204 Bolt, 1/4x 1 3/8 UNF  
14-0205 Hex bolt 1/4 x 1 1/2 UNF  
14-0206 1/4-28 bolt  
14-0208SS 1/4-20 x 2 1/4 stainless bolt  
14-0211 Bolt 1/4 X 3  
14-0213 Bolt,14-28x3 1/2 UNF  
14-0234 Bolt  
14-0235 Bolt  
14-0241 Hex bolt 3/8 x 3 1/2 UNF 750 head bolt  
14-0254 Bolt 7/16x 3 1/2 UNF hex, front engine mount  
14-0259 Hex bolt 1/2 UNF x 1 3/4, footrest mounting etc.  
14-0301 nut 1/4 UNF  
14-0301SS Stainless nut 1/4-UNF  
14-0302 nut 5/16 UNF plain  
14-0303 Nut 3/8 UNF plain  
14-0305 1/2" hex nut unf, rear brake plate to torque arm  
14-0401 use 14-1301 1/4 lock nut  
14-0402 5/16 UNF locking nut  
14-0403 Nut clutch rod adjusting nut UNF Triumph  
14-0404 Lock nut 7/16 UNF  
14-1201 nut 1/4 28 lock  
14-1202 nut 5/16 UNF lock  
14-1203 Nut,3/8-24 lock use 14-1303  
14-1301 nut, 1/4 -28, rocker box  
14-1303 3/8' UNF lock nut  
14-1307 nut, 5/8 -18 lock, swing arm bolt, rear axle  
14-1401 Stud, rocker box unf/unc 1/4  
14-1445 Stud, lower crankcase, 650 & 750  
14-2203 Screw, tappet inspection  cover clip 71 later  
14-6101 Primary level plug  
LU143086 Washer flat 7/16 chrome use KIT99-1223/4  
LU144921 Screw, headlamp, tail lamp  
15123 Piston 500 cc 1958-67  
17/9 Spigot,1/4' gas line  
17844 Piston kit Tri 650 STDHepolite  
17844/020E Piston kit Triumph 650 +020  
17844/040 Piston set Tri 650 57-up +.040  
17844/040ER Piston set  650 Triumph +.040  
17844/060 Piston set, Hepolite 650 + .060  
17844/060E Piston set 650 Triumph +.060  
17844/20 Piston set 650 +.020 Hepolite  
17844E Piston kit, 650 Triumph STD  
18786/020E Piston set 500 cc +.020 68-74 T100C, 67-74 T100R  
18786/040E Piston 68-74 T100C, 67-74 T100R  
18786/060 500 pistons, pair 69-up,  +60  
18786STD Piston set 500 cc STD,  68-74 T100C, 67-74 T100R  
19255/020 Piston & ring set T140/TR7 +.20  
19255/020/E Piston set w/ rings 750 +020  
19255/040 Piston set T140 +.040  
19255/040/E Piston set w/ rings 750 +040  
19255/060 Piston T140 +.060  
19255/060/E Piston set 750 + 060  
19255STD Piston set T140 Std  
19255STD/E Piston set Triumph 750 Standard E  
2/616 Brake cable 36" 65-68 500 with barrel nipple  
2/619 Brake cable 36" 65-68 500 w/ pear nipple  
2/795 Clutch cable 42" 65-69 500  
2/796 Clutch cable 47" 70-74 500  
2/797 Clutch cable TRI 47' 68 later 650  
2/797/3 Cable clutch, 650 TRI  68-74 +3 ' 50 inches  
2/798 Clutch cable T140 UK  
2/798/5 Clutch cable T140 51' 73-78 US  
21-0501 Lock nut  
21-0151 Use 70-8196  
21-0541 Pivot bolt, kicker,  
21-0543 Bolt level plug 1/4 UNF  
21-0544 Acorn nut  
21-0550 Dome nut rocker feed UNF  
21-0578 bolt, retaining, steering lock  
21-0585 axle nut 3/4 -20  
21-0585SS axle nut 3/4 -20 stainless  
21-0586 Nut, clutch hub  
21-0589C Handle bar bolt, ea  
21-0594 Nut  9/16-18UNF     kick start ratchet  
21-0692 Nut, 3/8 12 pt.  
21-0778 nut  lock 10-32  
21-1823 Bolt, tank mount 71-72 OIF  
21-1863 Stud, oil junction block  
21-1864 Stud, oil pump UNF/UNC  
21-1865 Stud, cyl base  
21-1866 Stator stud, long 650cc 1969 and later  
21-1867 Stator stud, short, 650cc 1969 and later  
21-1872 bolt 1/2 x 14 drain & timing plug  
21-1873 Screw. crank halves UNC slotted 1/4"  
21-1875 Bolt, rocker  
21-1876 Stud, manifold to head TR6 TR7  
21-1877 Nut small hex 1/4-28 Manifold to head TR7  
21-1879 screw, clutch mech  
21-1906 nut, oil pump mounting 69 and up  
21-1914 Nut, rotor,crank pinion, T100, 3/4-20, 1969 on  
21-1915 Rotor nut, UNF, T100  
21-1927 Stud. Engine case gbox 500cc  
21-1929 screw, cam retaining plate, etc T100   
21-1996 stud, inlet manifold 69-on, shouldered TR6,TR7  
21-1998 self tapping screw  
21-1999 nut, gas tank OIF 650  
21-2016 Nut, big end, UNF  
21-2045 Pivot bolt. brake pedal, OIF drum brakes  
21-2048 Screw, UNF, control levers clutch 71-74 and drum brake 71-72  
21-2062S Nut, sleeve, stainless, 71-72 headlamp mount  
21-2077 Bolt, center stand  
21-2087 Bolt, swing arm pivot  
21-2087SS Bolt, swing arm pivot, stainless  
21-2095 Bolt, 2BA  
21-2102 Stud,  5/16x18x24, fork leg  
21-2109 Stud, 5/16-24, sump plate OIF  
21-2149 Stud, crankcase, inner kicker cover, 650/750  
21-2157 Bolt, clutch retaining plate  
21-2177 Nut cyl base   
21-2182 Nut, alternator rotor UNF 750  
21-2183 Stud, 7/16-20, rotor  
21-2186 screw 2 BA finned clip  
21-2191 screw 1/4 unf, pivot control lever, disc  
21-2196 Screw, counter sunk  
21-2197 Stud, torque stay 750  
21-2198 Alternator stud 750, short  
21-2199 Stud, stator, 750 long  
21-2200 Stud cylinder head 5/16 2 reqd  
21-2201 Stud Cyl Head 3/8' T140  
21-2204 Nut allen head, cylinder head 750  
21-2205 Nut, allen head, cylinder head 750  
21-2205S Nut, socket head, cylinder head, stainless, pair  
21-2206 Bolt, rocker box, short, 3/8", 750's  
21-7006 Locknut, conical, rear master cylinder  
21-7009 Nut for  750 exhaust finned clamp  
21-7010 Stop light switch screw  
21-7020 nut, spire, side panel  
21-7024 fan washer, rotor, 76-82  
21-7072 main shaft nut for 57-7077 shaft  
21-7073 spacer for 57-7077 main shaft  
244/104 Cable Junction box 2/1  
2622/065 Drain plug MK2 carb  
2622/067 Needle clip MK 2 carbs  
2622/075 Choke lever  
2622/079 Choke assembly Mark 2  
2622/087 Choke lever spring  
2622/124 Needle MK 11 carb  
2622/128 Air screw MK2  
2622/129 Throttle screw MK2  
2622/144 MK2 gasket set genuine Amal  
2622/144E MK2 Amal gasket set  
2622/145 Vent tube  
2928/030 Needle 2C3  
2928/061 Throttle spring MK2  
2928/064 Carb top, MK2  
2928/122/105 Needle jet #105 MK11  
2928/123 Carb rubber adapter  
2928/146 clamp, intake hose MKII  
30552 ignition switch  
30608 Switch body 2 pos also 31899  
30707 NLA.  Switch gear LH, 1976-78. see 80-1067  
31276 Rotary switch 71-72  
31356 Rotary switch 71-72  
31563 Switch Handlebar Hi Lo Horn  
31563C Horn dip switch clamp on  
316/083 Cable boot Mark 2  
31788 Toggle switch 3 position  
31899 Switch body 2 pos also 30608  
33709 Switch gear RH 1979 on  
345-03 Plug wires 24 " 7mm resistor cap  
345-03/A Plug wire 24" 7mm copper  
345-04 Plug wires 10" ' 7mm resistor cap  
345-04/A Plug wire 24" 7mm copper  
34619 Hydraulic brake switch  
34815 Stop light switch  
35-0077 valve guide tool  
35048 Flasher, Lucas style  
35351 Ignition Switch w L& K T140  
35710 Toggle switch 3 position  
36403 Ammeter 12-0-12 UK made  
37-0135 Spring, brake shoe  
37-0653 Bearing,  wheel   
37-1007SS Rim, rear, stainless, 18" T100 59-70 T120  
37-1015 Axle adjuster end plate  
37-1230SS Rim, stainless, front 19", T100, T120  
37-1237 Dust shield front disc hub RH  
37-1281 Rear axle  
37-1406/7 Brake shoe set  
37-1467 Pin, rear brake pivot  
37-1472 Wheel hub rear  
37-1488 Spring, brake lever  
37-1499 Rear sprocket 46T, 66-74 T100, 66-70 T120  
37-1654 Grease retainer rear hub  
37-1732 Brake shoe set  
37-1732/3 Brake shoe set Ferodo  
37-1991 Brake grill TLS, chrome  
37-1996 Brake shoe set Front TLS 8 inch. 69-70 BSA A50/65/75 TRI 69-70 650s 68-70 Triples, 69-74 Daytona 500  
37-2058 Nut, front axle, conical hubs,  
37-2089 Axle adjuster UNF stainless, 68-74 POIF  
37-2328 Spring, brake shoe, conical, rear  
37-2338 Spacer, head steady  
37-3443 Wheel cover plate 7" hub 8" OD  
37-3460 Wheel cover plate 8 " TLS, Stainless, 9" OD 69 -70 650, 69-73 T100  
37-3585 Brake drum pre-conical  
37-3589 Rear axle  
37-3655 Brake anchor plate 71-73, not available  
37-3713 Brake shoes 8' conical front, pair  
37-3714 Spring, Brake shoe, con. front  
37-3715 Cage, brake adjuster, con.   
37-3716 Micram adjuster  
37-3717 Abutment Fr. TLS brake  
37-3742 Chain adjuster 71-79 rear  
37-3744 Axle, rear, Oil in Frame  
37-3747 Sprocket,rear,conical,47T  
37-3750 Axle spacer, conical rear RH  
37-3751 Lock ring, speedo drive, conical hub 71-74  
37-3752 retainer wheel bearing 71,71, some 73  
37-3759 Retainer, wheel bearing, front conical hub  
37-3761 Oring, front brake cam, conical  
37-3762 Tappet, brake cam, con.   
37-3784 BC Rim, 3X18 conical TRI rear, brit chrome  
37-3784SS Rim, rear, drum,conical, 18", stainless  
37-3796 Axle, conical front not available N/A  
37-3797 Washer, grease retainer, con. not available N/A  
37-3818BC Rim, Front conical hub, British chrome 71-72  
37-3818SS Rim, front conical hub, 19" Stainless  
37-3856 Brake anchor plate, con. rear, N/A  
37-3867 Bush, brake cable  
37-3868 Bush, brake cable  
37-3877 Rear brake lever  
37-3880 Spring, rear brake, 1971  
37-3925-6 Brake shoe set, conical rear  
37-3965 Axle, rear, Oil in Frame  
37-3986 Brake arm, con. fwd. N/A  
37-3987 Brake arm, con. rear N/A  
37-3996 Bush, brake cable  
37-3997 Bush, brake cable,  
37-4014 Spring, brake cable  
37-4034 Brake arm, rear, conical 72, 73  
37-4129BC rim 2/19 Triumph front disc, chrome  
37-4129SS Rim, front, disc, 19" stainless  
37-4132 Axle, front, disc, TRI   
37-4133 Nut, axle, front, disc, TRI  
37-4134 Lock ring, disc hub F&R  
37-4147 Rear brake arm conical 74-75  
37-4181 Lock ring ,rear hub late conical, some 73  
37-4263 Caliper cover chrome  
37-4275C Brake disc 4 hole hard chrome also see 37-7175  
37-7003 spacer, axle RH rear disc  
37-7016 Sprocket rear, 47T 76-on disc T140,TR7  
37-7016/45 Sprocket, disc, 45T  
37-7030BC rim 3/18 Triumph rear disc British chrome  
37-7030SS Rim, rear disc, 18", stainless  
37-7041 Wheel bearing   
37-7042 Wheel bearing  
37-7043 Axle, rear, Oil in Frame  
37-7064 Sprocket rear, 47T 76-on disc T140,TR7  
37-7064/45 Sprocket rear, 45T 76-on disc T140,TR7  
37-7089 Sprocket R wheel T140D  
37-7113 Axle, rear, Oil in Frame  
37-7127 Rear wheel chain adjuster N/A  
37-7175L Lightened disc brake rotor cast iron  
37-7175LC Lightened disc brake rotor hard chromed  
376/093 Filter  
376/100 Main jet concentric carbs  
376/139 Banjo, double, 150 degree, push on 5/16''  
376/410 Banjo, double, 55 degree, push on 5/16''  
3761270 plunger, actuating, Frnt Mcyl  
39784 ignition switch  
4/035 Cable adjuster  
4/137A Plug for mixing chamber top  
44/34 Choke cable 40" 1968-up single carb 500..  
450 Gas cable, 60-0733 lower 18" T140  
451 Choke cable, 8", lower, 68 up Daytona T100R  
452 Cable, choke, lower 18", 68-72 T120  
469 Air cable 60-4194 TR7 73-78  
470 Air cable  60-4127 top T140 10'  
47205 Stator, single phase RM21  
47205HO Hi output 16 AMP stator 2 wire single phase  
47252 3 phase stator 1979 & 80  
477 Throttle cable lower, Mark II  
478/3 Throttle cable 1978 TR7  
490 throttle cable Mark II top cable 23"  
49072 Lucas style rectifier  
49345 Zener diode Positive ground  
494 Throttle cable, top MK II 26 '' outer  
495 cable, choke, lower, 6' 60-4128  
49589 Zener diode Negative ground 1979+  
496 Upper cable 76-78 T140 throttle 60-7001  
5/077 Lock nut, cable adjuster  
504665 Wire clip, lamp rim 5 pak  
516798 Light unit, 7',replica  
534296 retaining plate, head lamp rim, w/screw  
53454 Tailite unit  
53973 Tail light assembly, bullet  
54033234 Rear brake switch. 63-74 T100 650 til 1970  
54057553 Turn signal assembly short stem  
54057567 Turn signal assembly long stem  
54140331 washer, rubber ,warning light  
54170009 Capacitor 2MC No stock  
54202298 Rotor' alternator Lucas replacement  
54335169 Lock & keys, ignition  
54385091 clip, flasher unit no stock  
54386637 spring, flasher unit no stock  
54415803 Contact points British 63-67  
54418528 Condenser pack cover no stock  
54419827 Points 68-72 F52 DL51  
54420128 Condenser, 68-up,  
54441582 Condenser 1967 and earlier  
54524048 Grommet, H/L shell  
54525212 shield, rubber, warning light  
54572932 Lens for Lucas bullet tailite  
54577109 Lens for Lucas bullet tailite  
54584930 Lens tailite 73 up for 56513  
54944088 Bullet connectors, solder type  
553248UK Headlamp rim, 7' UK Made  
553248 Head lamp rim 7' pattern  
554602 Bulb holder pre focus  
56513 Lucas style tailite assmbly 56513 73 up  
57-0023 Bush, kickstart spindle  
57-0024 kick start shaft  
57-0031 Spring,Kickstart,650/750 TRI  
57-0280 Circlip, gearbox and wheel hub  
57-0291 Shifter fork shaft no stock  
57-0373 spring detent camplate, no stock  
57-0394 Clutch roller 20 reqd  
57-0404 Spring, gear change quad  
57-0405 Spring, quad plunger  
57-0406 Plunger, shifter  
57-0408/9 Gear change quad & shaft  
57-0412 Bushing, gearbox cover,  gear change spindle   
57-0423 clutch spring screw  
57-0437 Shift quadrant 5 spd  
57-0440 Nut, tranny high gear, 4spd  
57-0448 Bearing high gear 60-3556  
57-0449 Rubber gear shift, stand TRI  
57-0665 Bearing, high gear 500  
57-0730 Kickstart Pinion T120/140  
57-0731 Kicker Ratchet, Triumph  
57-0946 Seal, sprocket, 4 speed  
57-0989 Dowel, 1/4, timing case and gearbox.  
57-1040 Clutch retaining plate screw, 1971 and earlier  
57-1070 bearing  
57-1076 Bolt 2 BA, rear brake switch cam 500  
57-1161 Spring, plunger, kick pawl 500  
57-1167 Spring, detent kick pedal  
57-1222 Kickstart lever cotter BSA TRI  
57-1250 Spring, kickstart ratchet pinion  
57-1257 Fibre washer, grbx drain  
57-1282 Plunger, kick start pawl 500  
57-1362 Clutch plate, fiber, TRI/BSA  
57-1362A Clutch plate, fiber, light alloy  
57-1362- 7 7 plate clutch kit  
57-1363 Clutch plate steel TRI  
57-1396 Plunger, gear change selector 500  
57-1416 Gear pointer unit 500  
57-1417 Gear indicator plate  
57-1422 Retaining plate, kicker spring 500  
57-1431 Kick start pawl 500 cc  
57-1434 nut, gear box sprocket  
57-1435 Gear change lever 63-74 500cc  
57-1436 Spring index plunger 500  
57-1441 Kickstart spring 500  
57-1464 Spacer, kicker spring, 500  
57-1469 Bearing main shaft 500  
57-1476/18 Sprocket. gbox 18T, 59-74 T100  
57-1476/19 Sprocket. gbox 19T, 59-74 T100  
57-1478 Oil seal grbx, 500  
57-1480 Shifter fork M/S T100  
57-1481 Shifter for lay shaft T100  
57-1485 Kick start lever 60-62 T100  
57-1485A Kick start lever 60-62 T100 ER  
57-1560 Clutch spring T100  
57-1570 Clutch basket 2 row T120 T100  
57-1606 Needle bearing closed end  
57-1607 Tranny thrust washer 650/750 Triumph  
57-1614 Layshaft needle bearing  
57-1646 Cable grommet  
57-1712 Spring, clutch release lever return  
57-1722 Clutch rubber large  
57-1723 Clutch rubber small  
57-1722/3 Clutch rubber kit  
57-1734 Clutch hub  
57-1735 Clutch thrust washer 68 & earlier unit  
57-1736 Clutch pushrod  650-750 Tri  
57-1751 Clutch center hub T100 unit twins  
57-1830 Spring, clutch T120 650  
57-1877 Spring, shifter return, 500  
57-1878 Button , thrust, clutch release, late  
57-1897 Needle bearing, kickstart 500  
57-1917 Sprocket, gbx ,late 4spd, 18T  
57-1918 Sprocket,  grbx, late 4 spd 19T  
57-1919 Sprocket, Grbx 4spd late, 20T  
57-1919/21 sprocket 4 speed 21 T  
57-1920 Welch plug, rear crankcase  
57-1931 cup, clutch spring 650, 750  
57-1937 Nut, clutch release spoke  
57-1938 Kick start lever  
57-1942 Gear change quad 500  
57-1945 Spoke, clutch release 500  
57-1946 Clutch cable connector 500  
57-1955 cupped washer, seal housing  
57-1956 Oil seal,kickstart,650,750 TRI  
57-1962 Washer, kick pinion  
57-1963 Bush, kick pinion, steel  
57-1970 Clutch pushrod 500  
57-1977 Cover, gear return spring 500 NO STOCK  
57-1981 Kick start shaft 500cc  
57-2056 Use 57-2116  
57-2062 Clutch cable adapter short, 500  
57-2063 Clutch cable adapter long, 500  
57-2116 Tab washer  
57-2156 pressure plate, clutch  
57-2156B Clutch pressure plate, billet  
57-2159 Screw, adjusting, clutch pushrod,  
57-2166 Filler cap  
57-2167 Plug gbx, drain and level UNC  
57-2238 Seal holder, kickstart, 500  
57-2239 Oil seal kick start 500 67-74  
57-2240 Lock tab M/S TS  
57-2259 Plug, primary drain and adjuster  
57-2275 Mainshaft T100  
57-2330 Kick rubber, open, TRI  
57-2331 Center stand rubber  
57-2440 Rotor cover plate   
57-2450 Rubber, gear shift, side stand, BSA, TRI  
57-2526 Clutch spring adjuster nut  
57-2536 Sprocket nut T100 68-  
57-3632 Kick start lever w/ pedal  
57-3660 Index plunger   
57-3661 Spring, camplate plunger    
57-3757 Gear change lever RH 650/750 TRI  
57-3762 Abutment, clutch cable  
57-3784 Clutch cable abutment UNC 500  
57-3797 Kick starter T100   
57-3861 Layshaft 2nd Gear 26T   
57-3862 Layshaft low gear 30T  
57-3889 M/shaft 3rd gear 23T, 4 spd  
57-3890 Layshaft 3rd gear 22T used  
57-3929 Clutch center hub T120/140 unit twins  
57-3930 Clutch center hub T100 unit twins  
57-3931 Clutch thrust washer 500 650 750 Tri  
57-3978 Washer, alloy, plunger housing  
57-3988 Bushing mainshaft push rod  
57-3989 Shift fork shaft 5 spd  
57-4039 Mainshaft 1st& 3rd T100  
57-4113 Circlip, main shaft bearing, inner cover..500,,650, 750  
57-4218 Cam plate unit 350, 500  
57-4288/9 Leaf spring set 4 speed  
57-4290 Spring, camplate leaf.  
57-4307 Shifter fork layshaft 4 speed  
57-4308 Shifter fork mainshaft 4 speed  
57-4335 2nd gear mainshaft 20T 4 speed  
57-4356 Kickstart cotter  
57-4364 Shifter fork 4th mainshaft 5 speed  
57-4396 Sprocket nut 5 speed T140 TR7  
57-4400 Housing, camplate plunger 5 speed models  
57-4403 Gear change plunger 1977 & later  
57-4435 Clutch assembly shock absorber unit twins  
57-4438 Clutch Center, late type  
57-4459 Spring, plunger  
57-4575 Bush mainshaft 3rd 5 Spd T140  
57-4588 Clutch lever   
57-4612 Dipstick, gearbox 500  
57-4640 Clutch basket 3 row, T140 etc  
57-4644 Clutch spring T140  
57-4645 use 57-2440  
57-4654 Layshaft 1st gear, 5 spd  
57-4661 Driving dog 5 speed  
57-4754 Clutch screwed pin  
57-4755 Kickstart spindle w/ quad  
57-4756 Kickstart spindle also 57-0024  
57-4782 Trans sprocket 20 T 5 Spd TRI  
57-4782/21 Trans sprocket 21 T 5 speed TRI  
57-4783 Trans sprocket 19T 5 spd TRI  
57-4784 Trans sprocket 18T 5 spd TRI  
57-4791 5th gear layshaft 5 speed  

57-4794

Washer, clutch center  

57-4888

gear change quad 500  
57-4909 Lock tab sprocket nut 5 spd T140  
57-7010 Lever, gear shift, T140 LH  
57-7012 Gasket, trans inner,T120/140  
57-7018 Kick start lever  
57-7020 Index plunger 750 twins  
57-7033 Clutch release mechanism  
57-7034 Clutch release lever 57-4588  
57-7051 Spring, gear change quad  
57-7076 tab washer, late mainshaft 5 Spd  
57-7077 Mainshaft  
57111 Reflector, side, rear, 68-70 models  
57161 Reflector, amber, chrome ring  
60-0358 Primary chain T100  
60-0374 Seat check wire to 1970 650, to 74 500  
60-0477 Primary chain 650  
60-0560 Brake cable  
60-0561 Brake cable  
60-0565 Clutch cable  
60-0566 Clutch cable  
60-0667 Clutch cable  
60-0684 choke cable  
60-0685 cable junction box  
60-0733 throttle cable, lower  
60-0745 choke cable Daytona, lower  
60-0779 Fork tube nut wrench  
60-0989 2 position ignition switch  
60-1806 Use M47/35  
60-1816 Transfer, oil drain/fill  
60-1824 Choke cable 40" 1968-up single carb 500.  
60-1841 Grease nipple. swing arm  
60-1993 Clutch cable  
60-1994 Clutch cable  
60-1995 Clutch cable  
60-2076 use 666/5  
60-2087 Seat check wire  
60-2133 Oil pressure switch tapered thread 71-72  
60-2330 flat washer 5/16"  
60-2333 washer flat thin 1/2  
60-2364 Ball bearing kickstart pedal, neck   
60-2428SS lock washer 5/16" SS  
60-2429 lock washer 3/8 s/s  
60-2438 spring washer 5/16'  
60-2600 Mounting cup speedo/tach OIF  
60-2600UK Rubber cup speedo tach 71-78  
60-2627 Clutch lever alloy  
60-2627E Clutch lever alloy  
60-2628 Brake lever alloy  
60-2628E Brake lever alloy  
60-2630 Grommet h/lamp mounting bracket  
60-2632 snap ring conical hub  
60-2640 use 60-3530  
60-3072 Air filter, OIF  
60-3079 Clutch cable  
60-3270 Choke cable 40" 1968-up single carb 500.  
60-3273 Fork seal wiper, 1971 up T100  
60-3313 Nut, captive, 71-72 tail lamp  
60-3355 O ring, tach gear box  
60-3486 choke cable  
60-3488 throttle cable, lower  
60-3494 circlip layshaft dog 5 spd  
60-3500 Oil seal, clutch and 5th gear  
60-3511 Needle bearing  
60-3512 Oil Seal, gearbox 5 speed  
60-3530 O ring, shifter quad, replaces 70-3309  
60-3536 hose clamp air filter hose 60-3975  
60-3539 Screw, air box  
60-3548 Oring, rocker shaft 750 T140  
60-3550 Screw, self tapping, rear brake switch  
60-3552 Ball bearing RH mainshaft  
60-3556 Bearing, high gear  
60-3567 Air lever RH  
60-3585/6 Cable adjuster and lock ring  
60-3616 O ring dip stick  
60-3618 Air filter round hole  
60-3719 Oil pressure switch Veglia T140  
60-3748 Decal 5 SPEED  round  
60-3761 Con rod nut Philidas  
60-3925 Clutch cable 750  
60-3963 flat washer 1/4 sm OD cover bolts  
60-3975 use 60-3536  
60-4100 Bearing high gear 5th  
60-4102 Master cylinder, T140 stainless  
60-4114 use 672  
60-4118 use 672  
60-4122 Clutch cable use 2/798/5  
60-4125 Use 116038/84 primary chain 750  
60-4127 choke cable  
60-4128 choke cable T140  
60-4150 Side cover badge  
60-4152 Side panel blanking plug T140, brake drum plug  
60-4154 Side cover lock nut  
60-4156 Decal, caliper cover  
60-4167 Bearing, ball, crankshaft  
60-4175 13' lower front hose Tri  
60-4176 12' top front hose USA models  
60-4177 6 1/2 hose top front UK bars  
60-4178 Brake tube, FR caliper to hose  
60-4180 use 14-0403  
60-4186 Rubber cover mc brake hose nut  
60-4194 choke cable  
60-4206 lever brake chrome disc  
60-4245 washer 1/4  
60-4246 washer 3/8  
60-4247 Washer 5/16" flat, carb mount etc  
60-4250 Spring washer 1/4 small OD  
60-4253 Woodruff key,clutch  
60-4255 Patent plate pins  
60-4255SS Hammer drive screw Stainless 3 pack  
60-4258 Cable tie rubber  
60-4262 Fiber washer, 3/8, oil drain  
60-4263 washer, fibre 1/4  
60-4265 Air filter element, rec. w/square hole  
60-4328 Gasket, master cylinder cap  
60-4335 Ignition switch rubber cover 79-80 T140 no stock
60-4365 Cap, master cylinder, plastic  
60-4365A decal, master cylinder filler cap  
60-4366 Diaphragm, Master cylinder. Use 99-2768  
60-4374 o ring master cyl reservoir  
60-4384 decal, Tiger 750, black gold  
60-4385 Sidecover decal Bonneville black gold  
60-4397 Reservoir, master cyl, nylon  
60-4401SS master cyl assmbly rear  stainless  
60-4409 Hose, brake reservoir no stock
60-4418 Alloy clip 8 inch  
60-4511 Petcock w/indicator/ w/tube 74-up main  
60-4512 Petcock w/indicator, no tube, reserve  
60-4622 decal, dash console T140  
60-7001 throttle cable 76-78 T140  
60-7016 washer, cu, brake reservoir no stock
60-7023 Clutch lever steel no stock
60-7026 screw, pivot control lever no stock
60-7061 throttle cable  
60-7028 Rear hose, early  
60-7076 MK2 carb hose  
60-7077 Clamp MK2 hose  
60-7084 cable Mark 2  
60-7149 Throttle cable, top MK II 26 '' outer  
60-7091 Speedo Drive Veglia, left hand  
60-7150 Throttle cable Mark 2  
60-7155 Switch, brake, hydraulic front 34619  
60-7156 Zener diode NEG ground  
60-7163 Master cylinder, front, stainless, 1979 and later  
60-7182 Screw, front brake switch actuation  
60-7215 Seat Lock, 79 up no stock
60-7233 brake hose, rear, late type 20'  
60-7238 insert, brake lever, disc  
60-7335 Ignition switch cover 1981 on T140  
60260 Headlamp shell 1971-72 flat back 3 lights 1 switch  
60600271 Contact set, 73 up twins DL52  
60600621 Lens, turn signal  
61-7013 Contact breaker seal guide UNF 28 TPI  
61-7019 Tool, rockershaft oring, Tri  
61104 Ring compressor 65-70 mm T100, pair  
61158 Combination wrench set 6 pc. 3/16W, 1/4 W, 5/16W, 3/8W, 7/16W,1/2W  
61159 8 Piece Whitworth socket set...1/8"-3/16", 3/8", 1/2", 1/4"-5/16", 7/16", 9/16"  
61160 Set of 6 chrome Whitworth, open ended wrenches 1/8"-3/16", 3/16"-1/4", 1/4"-5/16  
61360 Oil Seal Kit for T100, TR5T 63-74  
622/064 Mixing chamber top, Standard no stock
622/067 Needle clip  
622/069 Float  
622/071 Float spindle  
622/073 Gasket,float bowl  
622/076 Pilot air adjusting screw  
622/077 Throttle stop adjusting screw  
622/078 Banjo bolt  
622/082 Oring, adjusting screw  
622/086 Screw, float bowl/mixing chamber  
622/101 Oring for flange  
622/104 Main jet key  
622/122/106 Needle jet #106 4 stroke  
622/124 Throttle needle, standard 4 stroke  
622/128 Jet holder  
622/129 Choke valve spring  
622/131 Throttle slide spring  
622/134 Choke valve guide  
622/147 Drain plug,float bowl, plastic  
622/149 Float needle viton MK II  
622/151 Washer,float bowl drain  
622/155 Drain plug, brass  
622/172 Alloy tickler conversion kit  
622/197 Float needle  
622/208 Gasket set 600/900 series, Genuine Amal  
622/208ER Gasket set for 600/900 series, economy  
622/238 Amal Repair kit  
65-5886 Use 37-2301  
669 Brake cable w/o switch TRI 60-3557 conical hub 41'  
669SW Brake cable with switch 71-73 41" 60-3075  
672 Brake cable 35 "  
68-5541/3 Brake shoe set BSA Front SLS 8' 66-70 B44VS A50/65  
70-0327 Bolt, cylinder head 650 3/8-26  
70-0375 Spindle  
70-0400 Bush  
70-0409 Bolt for finned clip 5/16-26 CEI  
70-0470 nut 5/16-26. tappet aduster  
70-0489 Circlip High gear 650  
70-1076 Use 71-1460  
70-1330 Washer, 3/8" rocker spindle , thrust  
70-1335 3/8  Copper washer  
70-1435 Dome nut, rocker feed, 650 Tri  
70-1435S/S Stainless dome nut, Rocker feed  
70-1457 Rocker R exh L int T120/140,usd  
70-1458 Rocker, L exh R int T120/140,usd  
70-1511 Bush,small end, PM  
70-1513 Screw, valve tappet adjuster 26 tpi  
70-1532 dowel hollow .252x.55  tappet oil feed  
70-1543 Valve collar  
70-1558 Woodruff key, camshaft  
70-1564 Inspection cap  
70-1564 Rocker box cap w/breather tube  
70-1564 Rocker box cap,  
70-1577 Washer, inspection cap  
70-1580 Woodruff key, crank pinion  
70-1591 Crank bearing T/S  
70-1591C Crank bearing T/S 71 and earlier 650, C3 clearance  
70-1612 Shake proof washer 1/4  
70-1670 Sealing washer, OP relief valve  
70-1771 Pinion, crank, 500  
70-2113 bolt 3/8x26  
70-2254 Breather valve  
70-2256 Spring, breather valve  
70-2271A Muffler clamp assembly 1 5/8  
70-2351 Use 70-6559  
70-2412 Nut 3/8x26 small hex  
70-2441 Washer,copper  
70-2490 Con rod bolt T120  
70-2534 Thrust washer, rocker T100, 7/16  
70-2620 Pushrod, intake and exhaust 650 TRI  
70-2620A PM hi perf. pushrod set 650  
70-2879 Bearing,roller,crank,LH  
70-2879C3 Crank bearing LH C3 clearance  
70-2904 Exhaust Valve 65 -up 650/750 Triumph  
70-2922 Nut, con rod  
70-2968/26 Carb insulating block 26mm  
70-3059R Cam follower  
70-3114 Stud, crankshaft 7/16 x 26  
70-3209 Circlip, valve guide,T100, T140D  
70-3223 Tappet adjuster CEI, mushroom, 500 cc  
70-3224 Thackery washer, rocker, T100  
70-3253 O ring, rocker spindle 650, small &..Primary plug  
70-3302 Washer  
70-3309 Use 60-3530 shifter quad o ring  
70-3547 Washer, pushrod tube, TRI  
70-3552 Pre unit rocker gasket  
70-3586 C/rod shells standard  
70-3586/010 Bearing set, rod, TRI 6&750, -.010  
70-3586/020 Bearing set,rod TRI 6&750,-.020  
70-3586/030 Bearing set,rod, TRI 6&750, -.030  
70-3586/040 Bearing set,rod, 6&750 TRI, -.040  
70-3668 Screw 1/4 x 26 x 11/4 posi  
70-3706 Big end shell 350/500 STD  
70-3706/010 Connecting rod shells 500 Tri -010 59-on  
70-3706/020 Connecting rod bearings T100 -020, 59 up  
70-3716 dowel, crankcase, 650's  
70-3722 screen, sump filter, 500  
70-3723 washer sealing,scavenge pipe 500  
70-3724 spring, sump spring, 500  
70-3734 Engine sprocket 26T, T100, 1970 up  
70-3751 Gasket,rockerbox cap,63-71 650,T100  
70-3789 Oil seal housing,clutch,usd  
70-3794 Bolt,long, cylinder head, 500  
70-3795 BHead bolt 3/8-26 for motor mount 500cc  
70-3798 Gasket Cyl base T100  
70-3821 Screw, countersunk TR25  
70-3827 Valve guide in 650 std  
70-3828 Valve guide ex 650 std  
70-3835 USE 60-4167  
70-3851 Rotor key, T100  
70-3857 flat washer  
70-3858 Stud 1/4-26 X1  
70-3876 Oil seal, Crank, DS, pre 70  
70-3887 washer, conical, oil pump mounting  
70-3903 Sludge trap tube  
70-3905A Plug, crank tube, allen,thick  
70-3975 Tab washer  
70-3977 Nut, alternator rotor 650's CEI 1971  
70-3999 Sludge trap tube T100  
70-4003 Con rod small end bush, 500 cc to 1969  
70-4021 Piston 500 cc 1958-67  
70-4008 UK Made Triumph T100 Push rod..  
70-4016 Triumph patent plate  
70-4040 Cam followers, 500 T100R "R" type  
70-4141 Engine sprocket 26T, T100 1970-up  
70-4144 Grommet,alternator, TRI  
70-4148 Trunnion, primary adjuster, 350/500  
70-4152 Tie rod primary shoe  
70-4156 Use 71-1456  
70-4157/8 Mufflers, pair. 1963 and later 500 cc..1.5" inlet  
70-4456 Head bolt 3/8 x 26 500cc etc  
70-4547 Gasket,head,cu,650 9 bolt  
70-4562u Cam wheel, used  
70-4565 Nut, Crank shaft right side 63-71 650  
70-4566u Intermediate gear, used  
70-4567u Timing cover T120/T140 used  
70-4568 Oil seal,contact breaker,TRI  
70-4569 Circlip  
70-4573 Spacer, engine sprocket 650  
70-4578 Oil seal, clutch  
70-4594 oil pipe, tank to pump  
70-4603 Intake valve 65-up 650/750 Triumph  
70-4609 clip, rocker cap retaining  
70-4610 use 71-2744  
70-4671 Rocker cap clip, unit 500  
70-4675 Head gasket, cu, 65-74 500cc  
70-4705 Clamp, primary oil pipe, 650  
70-4707 grommet, points wire  
70-4746 Bottom cup,pushrod,used  
70-4747 Pillar bolt points plate  
70-4752 Washer,rubber,pushrod tube  
70-4771 Bolt, cylinder head, center, CEI, 650cc 9 stud heads  
70-4778 Bracket, head steady  
70-4778u Engine torque stay used  
70-4803 Rubber washer/oring gear indicator 500  
70-4918 use 06-3458  
70-4919 Use 71-3573  
70-4947 Exhaust clamp finned 1 5/8, T100  
70-4947S Exhaust rose, stainless, pair, 1 5/8  
70-5049 Use 71-1462  
70-5085 Primary tensioner blade 750  
70-5087 trunnion primary chain  
70-5315 Sealing washer,copper  
70-5447u Pinion gear, used  
70-5473 use 70-6848  
70-5660 Gasket,manifold to head TR6 TR7  
70-5866 Muffler 63-70 Triumph, pair  
70-5874A Muffler clamp assembly 1 1/2 inch  
70-5957/8 Headers Tri 650 no balance 65 on  
70-5977 trunnion, primary chain 650  
70-6061 Slipper, primay chain, 650 models  
70-6062 Spring, oil pressure valve  
70-6283 Primary tensioner blade, 500, 350cc  
70-6299 use 70-3253  
70-6309 Gasket,cylinder base,63- 650/750  
70-6328 Flywheel bolt  
70-6387 oil seal, undersized .020 timing cover  
70-6439 Valve spring collar, bottom, 650  
70-6523 NUT,3/4X20,LH THREAD,CAM  
70-6524 Pinion, timing,used  
70-6559 Washer pillar bolt, TLS screen  
70-6561 Rocker box inlet  
70-6562 Rocker box ,exhaust  
70-6563 Inspecttion cvr,inlet rkr  
70-6564 Inspection cvr,exhaust rkr,used  
70-6571 Oil filter T150  
70-6576 Bolt,con rod,5/16-24,T120  
70-6738 Steering lock  
70-6743 Exhaust clamp, 1/14 T150,  
70-6744 bolt 5/16 UNF finned exhaust clip  
70-6772 Gasket, manifold to head, twin carb 500 cc  
70-6848 Clip, Oil hose, carb balance, 9/16  
70-6849 Clip. rocker oil feed  
70-6857 Exhaust pipe stayT120 T140  
70-6861 Piston pin 2.15 inch , short, 650 models  
70-6869 Wrist pin clips 500,650  
70-8864 Piston 500cc 1968-1974  
70-6916 Manifold balance pipe UNF  
70-6955 Pushrod tube,usd  
70-6958 Carb balance pipe  
70-7062 Spring, pressure release valve  
70-7310 USE 71-1283  
70-7351 Sealing washer  
70-7354 Screw. points cover  
70-7431 use 70-6299  
70-7512A Exhaust clip assmbly 1 3/8  
70-7563 Use 70-8782  
70-7565 Seal,clutch  
70-7573 Blanking plug, mirror mount hole  
70-7576 Rocker feed pipe T100  
70-7591 use 70-7062  
70-7641/2 Exhaust brackets, pair, unit 500, off engine  
70-7650 Needle bearing  
70-7680 Pillar Bolt  
70-8015 Oil seal,gearbx sprkt  
70-8082 Union nut  
70-8083 Washer, aluminum  
70-8086 Screw  
70-8094 Gear, oil pump, drive  
70-8099 Back plate, oil pump  
70-8107 Oil line rocker feed  
70-8110 Union nut  
70-8143 Spacer  
70-8155 Grommet  
70-8160 Screw  
70-8194 nut 3/8-26 nyloc  
70-8196 Nut,5/16-26  
70-8227 Stud  
70-8737 Contact breaker cover  
70-8738 Stud,3/8  
70-8751 dowel cyl base  
70-8754 Fibre washer, oil pressure release valve cap to body  
70-8770 Washer flat 3/8  
70-8782 O ring filler plug, tappet block  
70-8801 Cam follower, T140 exhaust R  
70-8860 Conical washer, exhaust clip bolt  
70-8896 Aluminum washer  
70-8952 Inspection cvr.  
70-9060 Rubber sleeve  
70-9122 Cable slip, stoplight  
70-9245 Primary cover 650/750 68-75 RH shift  
70-9266 sealing washer  
70-9330 plug crankcase oilway  
70-9336 Filter plug, sump UNF  
70-9348 Gasket,rockerbox base,63-70 650  
70-9349 Pushrod tube 69- later 500, 650 Triumphs  
70-9349A Pushrod tube, billet alloy, 500 650, 1969 on  
70-9352 Intake tappet block T120 T140  
70-9353 Tappet block, exhaust  
70-9360 stator wire sleeve nut  
70-9421 Oil pump 650, 750 TRI twins  
70-9488 Piston 650 cc  
70-9492H Plug, crank tube, allen head  
70-9493 Crank bearing LH 68-74 T100  
70-9494 Crank bearing RH T100 68-74  
70-9501 Sump plug 69-up 500 coarse thread  
70-9503 Clamping washer crank pinion T100  
70-9507 Intake stub, cyl head, used  
70-9510 Exhaust stub T100  
70-9511 Gasket,rockerbox base, T100  
70-9516 Exhaust stub, 650 TRI, T140 E exhaust  
70-9516A Exhaust spigot, oversized, each  
70-9516C Sleeve,exhaust for push in heads, pr  
70-9525 Con rod, TRI 650, late type  
70-9554 Rubber washer, manifold  
70-9555 Cupped washer carb mount  
70-9586 Sleeve, air filter  
70-9662/3 Exhaust pipes 500cc  
70-9679 Heat shield  
70-9703 Adjuster nut, primary tensioner  
70-9888 Balance pipe  
70-9914 Bolt, conrod, UNF 500/750 twin  
71-0007 screw 4BA  
71-0070 Rocker arm ball pin 650,750 1969 & later  
71-0082 Key, rotor  
71-0216 Exhaust header clamp, 1 3/4 UNF  
71-0216SS Header clamp, stainless, pair, 1 3/4"  
71-0286 Bush, cam, long  
71-0286/7 Bushing Set, Cam T140  
71-0287 Bush, Cam short  
71-0288 Bush, DS camshaft Long  
71-1070 Oring 5 speed tranny, T150 oil filter cap  
71-1078 tube, primary oiler, also 71-3174  
71-1149 Breather pipe engine to T piece 70-73  
71-1166 Use 68-0158  
71-1283 Oring,pushrod tube  
71-1345 grommet, alternator wire  
71-1406 Flywheel bolt 3/8-26-1 1/4 69-70 650  
71-1416 Carb gasket,30mm  
71-1419 Gasket,clutch back plate,63- Triumph  
71-1420 Rotor gasket, single  
71-1424 Gasket, sump  
71-1436 Gasket tach drive  
71-1448 Gasket,trans outer,T120/140  
71-1456 Gasket, primary chain case, 63-up 500cc  
71-1457 Gasket, rotor cvr, 63- 500,650/750  
71-1459 Gasket, carb to manifold, 26mm  
71-1460 Crank vent gasket 500, 650, 750  
71-1461 Gasket,oil pump,63 650/T100/750  
71-1462 Gasket,C.B. cover  
71-1707 sleeve, pushrod tube seal  
71-1860 Adapter air filter Amal 900  
71-2079 Plug,inspection, rocker box side  
71-2080 Washer, folded copper  
71-2249 Thrust washer  
71-2282 Bracket muffler hanger, 71-72, pair  
71-2349 Breather pipe from neck to T piece  
71-2428 Rocker feed pipe, 650  
71-2465 Exhaust clip, finned, T140 TR7  
71-2466 finned exhaust clamp 1 1/4 T100 push in pipes  
71-2481 Welch plug, tach drive  
71-2482 spacer,thrust,tach drive  
71-2500 Washer  
71-2501 Fibre washer oil drain  
71-2505 fibbre washer 5/16 x 17/32 use copper 82-1880  
71-2569 Rocker box intake,T140  
71-2570 Rocker box,exhaust,T120  
71-2572 Tappet insp.cvr.usd 4 hole  
71-2574 Gasket,rockerbox cap 4 hole, 72-73 T120/140  
71-2576A Pushrod tube, alloy, pair, 69-74 T100  
71-2593 Carb insulating spacer 32mm  
71-2597 Use 37-2338  
71-2599 Gasket, rockerbox base 71-650/750  
71-2599E Gasket, rocker box base 71- up  
71-2662 Sprocket, engine, 650 duplex 29T  
71-2664 Spacer, engine sprocket, T100  
71-2718 Pinion,cam,usd,T150  
71-2744 Valve inspection cap  
71-2744A Rocker inspection cap set finned  
71-2744B Tappet inspection cover set, Billet  
71-2800 Plug, crank sludge trap, late  
71-2800B Sludge trap plug flat head  
71-2813 stud, stepped, carb , manifold  
71-2851 Sump bash plate 650 OIF  
71-2877 Nut 750 crankshaft  
71-2889 bolt 5/16 rocker box inner  
71-2930 Cover Oil pres switch  
71-3013 cyl base stud stepped 750 outer  
71-3096 Gasket, inner tranny  
71-3174 use 71-1078  
71-3213 Tappet, 3cyl,usd  
71-3221 tensioner pad  
71-3294 Valve guide bronze intake 750 std  
71-3295 Valve guide bronze exhaust 750 std  
71-3329 Pushrod tube 750 cc  
71-3329A Pushrod tube, billet alloy, 750  
71-3330 pushrod 750 cc  
71-3338 Inlet manifold RH,T140  
71-3339 Inlet manifold,LH,T140  
71-3354 piston pin, TR7, T140  
71-3447SS Oil pressure release valve, 1973 & later 750 twins  
71-3463 Oil tank dip stick OIF  
71-3542 sprocket, engine, triplex T140, TR7  
71-3544 Rotor spacer 750  
71-3549 Rocker shaft,T120,usd  
71-3550 Rocker feed T140  
71-3553 Washer, double, head bolt  
71-3573 Gasket intake manifold  
71-3666u Cam wheel, used  
71-3671 Tappet inspection cover 6 hole  
71-3673 Gasket, rockerbox cap 6 hole 73-T120/140  
71-3676 Piston 750cc  
71-3681 Gasket, head, cu 750 Tri  
71-3700 Circlip, wristpin, T140  
71-3731/3 Exhaust pipe set 650 72-73 push in w bal.  
71-3748 Split collar, valves 500,650,750  
71-3754 Gasket,oil junction block  
71-3755/8 Exhaust pipe set T140 73-78  
71-3761 use 83-7582  
71-3778 Piston 750cc  
71-3810 Muffler bracket  
71-3811 Muffler bracket  
71-3895 Inspection cap, primary  
71-3895E  Cap, inspection, primary  
71-3896 O ring for primary inspection cap 71-3895  
71-3989 Dowel, crankcase 750 models  
71-4005 Cylinder 750 Triumph twin  10 stud  
71-4159 Muffler,T140,TR7, 73-up,ea.  
71-4619 Head gasket, composite, T140  
71-7008 tappet, intake,  not 'R' type  
71-7009 Gasket,chaincase  
71-7011 Tach drive  
71-7019 Hose air intake T140 1977-78  
71-7053 Amal Mk11 Link  
71-7054 Pin choke  
71-7120SS collar, exhaust pipe, T140D, stainless  
71-7121 Sealing washer T140D exhaust  
71-7166 rubber connector, air filter, MKII  
71-7201 Valve guide int 79 T140D up std  
71-7202 Valve guide ex 79 up T140D std  
71-7206 Collector, T140D exhaust  
71-7207 Muffler T140 D  
71-7222 Bracket exhaust pipe T140D LH  
71-7223 Bracket exhaust pipe T140D RH  
71-7224/5 Exhaust pipes T140D with collector  
71-7263 Gasket, timing cvr,T120/140  
71-7584 Sump plate OIF  
73021 Gas line ferrule, 1/4' ID  
741-134 Finned clip 1 3/4 inch  
76-0013 Stud  
76204 Horn/kill switch  
80-1067 Universal turn signal switch  
81-1606 Throttle single with GT grips  
81-1609 Bulb holder speedo Tach  
81-5102 Speedo 150 MPH 68 to 78 TRI BSA 15:12 or 1.25:1 ratio gearbox  
81-5103 Tach 8000 rpm 68-78 TRI BSA 4:1 ratio  
81-5117 Regulator rectifier 20 AMP  
81-8005 Muffler sleeves  
82-0967 Tank rubber  
82-1335 Spacer, handle bar bolt  
82-1695 Triumph pillion rubbers w/ Logo, pair  
82-1695P Pillion footrest rubber, flat,plain, pair  
82-1713 Fibre washer, oil tank filter  
82-1814 Triumph closed end kick rubber  
82-1880 Copper washer 5/16  
82-2184 Washer, cylinder head bolt, 1969- up 650/750  
82-2288 use 60-4250  
82-2725 Nut 1/2-20  
82-3158 Spring, rear brake light switch  
82-3179 Oil tank screen  
82-3182  Union nut, oil tank  
82-3334 Spigot straight end  
82-3337 Nut, 1/4' gas line  
82-3655 pipe, oil feed, upper  
82-3658 Gas cap, std. 21/2' with retaining chain  
82-3814 Cupped washer tank mount  
82-4047 Gasket, 2" oil tank cap and fork tube  
82-4048 Gasket, gas cap 2 1/2  
82-4076 Swing arm bush 61-74 500cc  
82-4129 Screw, sidecover badge  
82-4228 Seat knob spring  
82-4671 Spring Centre stand  
82-4717 Nut 2BA  
82-4898 Buffer,seat  
82-5228 rubber washer tank mount POIF  
82-5229 Tank rubber,front, 66-on spigot  
82-5336 Tank rubber rear, double spigot  
82-5343 Bolt, 3/8 -26 CEI,frame sump oil drain plug, 1973 & later  
82-5466 Grommet side panel  
82-5535 Bolt,3/8-26  
82-5678 Bolt, centrestand, 1/2 '  
82-5679 Washer, centrestand  
82-5687 Brake light switch clip kit 63-67  
82-5694 Air filter for AC900  
82-5944 tab washer swingarm  
82-6039 Rubber mount oil tank lower 63 later TRI/BSA. OIF battery box (3)  
82-6042 Swing arm bush  
82-6046 Chainguard extension 500  
82-6673 Grommet,rubber,oil tank, upper, battery box, side cover 63-70 650, 500 to 74, all OIF models  
82-6738 Fork lock w/keys  
82-6784 grommet, cables and wire  
82-6821 Bobbin, swingarm  
82-6898 Oil tank bracket 500  
82-6915 bracket, mud guard bridge  
82-6968 Rubber washer, battery box 66-74 500cc  
82-7021 Bolt, side stand pivot  
82-7270 Gaitor, S/A pivot  
82-7343 Lock tab, swingarm 500cc 68-on  
82-7386S Brake rod 67 up UNF SS  
82-7387 Adjuster nut, brake rod  
82-7388 Bolt,gas tank  
82-7560 Seat plunger knob  
82-7707 Chain guard 57-74 350/500  
82-7835 Seat buffer POIF  
82-7848 washer,cup,swingarm pivot  
82-7862 seat hinge short rear 68-70 650, 68-73 T100  
82-7888 Screw, tank badge  
82-8026 Seat hinge,front, 68-70 650, 68-73 T100  
82-8090 O ring swingarm pivot  
82-8091 Battery tray rubber T140  
82-8137 Nylok,  
82-8192-3 Knee grips late T120  
82-8285 Battery carrier,usd  
82-8307 Tube,tail lamp lead  
82-8382 Spring, sidestand  
82-8984 Bolt,3/8  
82-9007 Mounting rubber  
82-9035 washer  
82-9045 Bollt  
82-9048 Locking plate  
82-9050 Nut  
82-9051 Footrest rubber folding TR6C etc.  
82-9053 Pillion footrest  
82-9054 Footrest rubber pillion,OIF 71-up pair  
82-9057 Bolt  
82-9062 Rubber, Gas tank Steady, convex  
82-9063 Spacer, gas tank mount 750s  
82-9085 Nylok  
82-9087 Spacer  
82-9092 Spacer  
82-9093 Rubber seat buffer  
82-9134 Mounting rubber,frnt  
82-9268 Fuel line assembly, T100S, single tap, single carb  
82-9271 Fuel line assembly 68-72 T100C 68-70 TR6, 2 taps one carb  
82-9272 Fuel line assembly, 68-74 Daytona  
82-9279 Footrest rubber, TRI,named,pair  
82-9353 Strap, battery hold down 12'  
82-9355 Battery strap buckle  
82-9561 Grommet, coil mount  
82-9602 Footrest rubber, BSA rider pr  
82-9608 Footrest rubber passenger,BSA logo, short pr  
82-9690 Mounting rubber,rear  
82-9700/01 Tank badges, pair,  
82-9700/01P Tank badges, pair. painted, Wassel or Emgo brand  
82-9996 Seat for 69-74 500, 69-70 650  
83-0002 Steel washer, petcock  
83-0033 Screw 2BA  
83-0222 Captive nut, side cover, etc  
83-0259 Bolt,tank fixing,usd  
83-0260 Mounting rubber, gas tank  
83-0267 Filler cap,used  
83-0281 speedo/ tach mount cup  
83-1339 Screw, tank badge  
83-1357 Tool box knob  
83-1377 Rubber washer  
83-1560 Side stand 68-82 Tri 71-72 BSA  
83-1609 Air filter assmbly 376/600 offset UK  
18-1573  seat 1969-74 POIF  
83-1610 T piece breather hose,stepped, 71-73 650 models and 1973 750 models  
83-1614 hose, breather,rear fender, 39', 650  
83-1615 Clip for D breather hose  
83-1618 R/fender SS  
83-2007 Washer, neck bearing  
83-2209 H/lamp mounting bracket bush..top  
83-2216 Clamping washer, headlamp wires, 71-73  
83-2266 Washer, axle rear  
83-2508 Screwed peg, battery box, OIF  
83-2521 Bush, SA OIF 4 reqd  
83-2597 spring, leaf, seat latch  
83-2625 Intake rubber TR6  
83-2626 Hose, air filter 71-76 T140  
83-2641 Chain guard T140 etc  71 later, primer  
83-2641B Chainguard, black  
83-2656 Brake torque arm 71 later drum brakes  
83-2666 Rear brake pedal, used  
83-2691 Sleeve, swing arm pivot, OIF  
83-2692 Dirt shield S/A  
83-2727 License plate brkt LH  
83-2728 License plate brkt,RH  
83-2749 Air cleaner body 71-72 T120 LH used  
83-2750 Air cleaner body 71-72 T120 RH used  
83-2751 Sidecover 72 T120 used LH  
83-2752 Side cover 72 T120 used RH cracked  
83-2768/71 Grab rail 71  
83-2768/72 Grab rail, chrome, 650, with reflector tabs 1972  
83-2800 Petcock,reserve,w/locknut, no tube  
83-2801 Petcock,main,w/locknut, with tube  
83-2829 Gasket, sump, OIF  
83-2846 Spacer LH bottom engine mount  
83-2847 Spacer RH bottom engine mount  
83-2848 Spacer LH front engine mount  
83-2849 Spacer RH front engine mount  
83-2860S/S brake rod, rear stainless, TRI  
83-2867 Use 83-4782  
83-2879 Use 83-5147  
83-2903 Reflector holder, under tank, 71-73 T100  
83-3061 seat catch assmly 71 later 650  
83-3063 Motor plate rear LH  
83-3068 Tank central grommet oif 650'S  
83-3082 Swing arm/axle adjuster plate OIF  
83-3098 Retainer,brake cable,usd  
83-3133 Spacer, tank mount tube 71- 650's  
83-3134 Styling strip front USA 650 tank  
83-3135 Styling strip rear 71-72 650 USA tank  
83-3213 Beading rubber, rear lamp, 650 OIF  
83-3218 Frame,front,72T150,used  
83-3318 beading holder, tank mount  
83-3321 O ring, tank beading holder  
83-3537 Torque stay, top motor mount, T140  
83-3565S Fender, rear, 71-73 650CC stainless  
83-3793 Spring,centrestand,BSA/TRI 71-82  
83-3814 Use 82-3814  
83-3849 Buckle, battery strap, 71-75  
83-3875 Gas cap,bayonet,21/2'  
83-3875E Gas cap bayonet 2 1/2 inch  
83-3927 Fuel line assy, twin carb  
83-4086 Nut, captive,  OIF top engine mount  
83-4288 Seat for 1971 650  
83-4395 Bracket, gas tank brace, USA  
83-4772 Tank, gas, TR&/T140 US 73.78  
83-4776 Tank top badge T140/TR7  
83-4776A Tank top badge silver chrome  
83-4776B badge tank top gold black  
83-4776R Tank top badge red black  
83-4776RSB Tank top badge red silver black  
83-4782 Seat hinge OIF  
83-4783 Oil filter T140  
83-4800 Sleeve nut, tail lamp  
83-4807 Cover air filter TR7 LH  
83-4808 Cover air filter TR7 RH  
83-4813 Breather hose, fender, 44" 74-78,& TR5T  
83-4887 Fuel line assy single carb OIF  
83-4930 Bolt, tank center  
83-4931 Rubber,headstock anti-roll, TRI twins  
83-4932 Tank mount rubber, U shape  
83-4934 Grommet,tank mount T140 TR7  
83-4941 Centre stand OIF  
83-5001 Tail lamp support T140  
83-5105 grommet u shaped tail light  
83-5145 Grab rail, 750 cc, chrome  
83-5147 Grab rail 500 & T150  
83-5161 Intake rubber TR7  
83-5285 Breather pipe, D, engine to T, 74-79  
83-5290 T breather straight 74-78 models  
83-5457 Use 83-7055  
83-5465 Rear brake fluid reservoir  
83-7003 Rear brake arm disc models  
83-7009 Engine plate 750 LH  
83-7016 Brake lever spring, rear disc  
83-7021/2 Muffler Hanger, pair, cranked  
83-7031S fender, rear, 750CC 1976-79 stainless  
83-7055 Fitting, stub, rear brake reservoir feed line  
83-7059 Use 82-9053  
83-7065 Seat 73-77 TR7 T140  
83-7067 Air filter cover LH T140 type  
83-7068 Air filter cover T140 type  RH  
83-7070 Spring, sidepanel retainer  
83-7072/5 Side cover pair MKI Jubilee  
83-7078/9 Sidecover badge Jubilee, pair  
83-7093 Tank grommet badge Silver Jubillee  
83-7097/7098 sidepanels T140 1978  
83-7103/4 Side panels 78TR7V, T140E  
83-7253 Sidecover badge Tiger 750 ea grey silver  
83-7256/9 Riders peg rubbers 1979 up Triumph  
83-7305/6 Side panels pair 79 on T140E  
83-7316 Name plate 79-up T140E  
83-7317 Side cover badge Bonnie gold black ea  
83-7334 Sidecover badge Tiger 750 Blk silver ea  
83-7357 Sidecover badge Bonneville special ea  
83-7387 Breather hose, rear fender  
83-7501 Mount, reservoir, rear master cyl with nipple  
83-7547 Grab rail rack 1979 T140  
83-7582 Bracket, muffler hanger, 73-75 flat, pair  
83019 Brake lever 63-70  
83020 Clutch lever 63-70  
83021 Brake and air lever 63-70  
850641 Double connector  
862217 Grommet, wiring harness  
900269 Crimp style bullet connectors  
900288 Single connector  
90901 Velocity stack 600 & 376 series Amal  
92 Cable  
92-1007 Spoke set stainless 18" rear T100, pre 71 T120  
92-1230SS Spoke set stainless front, 19" rim to 8" hub T100 63-70 T120  
92-3784 Spoke set,S/S,TRI con rear 18  
92-3818 Spoke set SS 19 inch conical front 71-74  
92-4129 Spoke set S/S TRI 19 ' front disc  
92-7030 Spoke set SS Rear 76-78 Triumph w disc  
928/060/3 Throttle slide # 3 cutaway  
928/060/3.5 Throttle slide #3.5 cutaway  
928/062 Choke valve  
928/064 Mixing chamber top, standard  
928/066 Velocity stack, standard  
928/098 Mixing chamber top 2 ferrule  
928/103 Choke valve guide  
930/300RH Carb 930 RH  
930/301LH Carb 930 LH  
93092 exhaust pipe clip 1/1/2 inch  
93093 Exhaust pipe clip 1 5/8  
96 Cable,upper,23', 60-0500  
97-0200 Tappet block bolt  
97-0400 Acorn 5/16-26 zinc,  rocker feed T100  
97-0430 Washer  
97-0441 Fork bush upper, 63-74 500, 63-70 650  
97-0443 Fork bush lower, 63-74 500, 63-70 650  
97-0688 Screw, gear indicator etc  
97-0961 wiring grommet, rear fender/  
97-1062 Use 45405-75A  
97-1142 Steering damper rod & knob,used  
97-1340 bolt 5/16x22  
97-1388 Washer, stop lite switch  
97-1425 Handlebar mnt shim  
97-1500 Fork seals, TRI 66 -70 650, 500 tri 66 to 74, pair  
97-1510 Fork gaiters pair Euro style T140  
97-1527 bush, metallastic, bar mount  
97-1529 washer, concave, bar mount  
97-1580 Washer, rubber  
97-1581 Spacer P clamp  
97-1616 Spacer, solid mounts 4 pak  
97-1645 Fork gaiter, 64-68, pr  
97-1657L Fork spring abutment 500 67 up, pair  
97-1658 Fork tube nut, 26 TPI, 63-67  
97-1797 Anchor plate,strng dmpnr,usd  
97-1844 Axle caps, 65 -up T100, pair  
97-1870 Handle Bar Triumph 66-72  
97-1891P Fork spring, progressive, 64 up 500  
97-1896 Sleeve, front forks, triumph  
97-1929 Metallastic bush, speedo tach mount  
97-1932 Head light mounting spacer  
97-2092 use 97-3904  
97-2119 O-ring,oil seal holder  
97-2127 Snap ring, fork tube  
97-2154 Shuttle valve, forks to 1970  
97-2161 fork cover, mount, LH  
97-2162 fork cover, mount, RH  
97-2208 Headlight rubber  
97-2209 Grommet, headlite bracket  
97-2210 Washer,   headlight ear mounting 750's  
97-2221 washer, cup, h bar mount  
97-2237 Heat sink,zener diode  
97-2245C Nut, fork top, 68-74 500, 68-70 650,..28 TPI, chrome  
97-2245S Fork tube nut , UNF, stainless, 68-70 650, 68-74 500, pair  
97-2262 rubber cover ignition switch  
97-2263 Fork stem nut UNF 69 - on  
97-2263S Fork stem nut, stainless, 67-70 650, 67-74 500  
97-2266 plug, welch  
97-2270 Cable retainer  
97-2275 Grommet, heat sink  
97-2291 P' clamp  
97-2526 Lower crown,stem, B25 usd -70  
97-2646 Nut,pinch bolt,usd  
97-2650 Dust cap  
97-2656 Bolt, cei  
97-2659 Grommet,cable guide  
97-3633 Fork seal holders, pair, 68-70  
97-3635 Gaiter,pr,TRI 500/650/750-3 69-70  
97-3886 Fender stay bottom 2 tab  
97-3893 Sealing washer,fork drain, aluminum  
97-3894 Fork drain screw, breather pipe screw  
97-3904 Fork tubes, shuttle valve type, 28TPI, 1968 on  
97-3926 Square nut, forks  
97-3947 Cap,lwr fork leg 71-72 ea  
97-3947B Cap,lwr fork leg 71-72 , Billet, pair  
97-4001 Fork seal,71- TRI,BSA pair  
97-4002 Gaiter,short, TRI all 71-up ea  
97-4003 Oring damper valve  
97-4004 Cap screw seal  
97-4007 Fork tube,conical hub, 71-72,pair  
97-4009 Spring, rebound, fork damper 71+  
97-4011B Fork springs, progressively wound, 71 - up Tri BSA  
97-4012 Nut, damper valve, 71-up  
97-4020 Damper valve, forks, 1971 up  
97-4021 Grommet, rubber, for fender bracket 71,72  
97-4022 Bracket, fender, front 71-72  
97-4026 Instrument bracket  
97-4026SS Instrument braccket stainless T140  
97-4028 Steering dust cover  
97-4029 Stem nut chrome, 1971, coarse thread  
97-4031 bearing, tpr, strg  
97-4046 use 97-3886  
97-4058/60 Head lamp bracket wire set  
97-4076 Nut, fork tube bottom with bush  
97-4088/90 Wire headlamp mounts 71-72 TR6  
97-4112 Handle bar clips  
97-4121 Headlamp holder L/H for Switch  
97-4125C Head light mount spacer  
97-4162 Headlamp brkt,LH,71-3cyl,usd  
97-4163 Headlamp brkt,RH,71-3cyl,usd  
97-4166 Washer, tube nut,  
97-4203 Head light bracket RH 73 up  
97-4252 Handle bars,USA TRIBSA 71-  
97-4258 Fork tube nut, 71-72, zinc plated  
97-4258A Fork tube nut, conical. smooth  
97-4258C Nut, fork tube top, 71-72 chrome,  
97-4259 Decal 190.cc fork tube nut  
97-4270S Fender 71-72, front, stainless  
97-4309 Nut,fork tube top cap,usd  
97-4317 Nut, fork stem, 72 and on 3/4x24  
97-4318 Fork stem nut with hole 3/4 24  
97-4321 Yoke,bottom,T150,72,usd  
97-4325 Fork Damper valve tube 1971 up  
97-4380 Fork tube pair 1973 and later disc models  
97-4387 Nut, allen head, fork tube, 73-78  
97-4395 Nut, fork tube top 73-78  
97-4395S Fork tube cap polish stainless 73-38,pair  
97-4396 Front end assmbly, disc, T140  
97-4439 Front fender 6 hole chrome T140  
97-4439SS Fender front 6 hole T140 stainless  
97-4456 Fork cap, disc, LH  
97-4456/7B Fork caps, disc, billet, pair  
97-4457 Fork Cap, Disc RH  
97-4461 Rubber ring, outer fork cover T140  
97-4480/1 Headlamp brackets T140 TR7 pair  
97-4533 Front fender stay, front, chrome T140 97-4547  
97-4534 Fender stay centre chrome T140. 97-4550  
97-4552 Fender stay, bottom, T140 97-4535  
97-4573 Clock rubber 1979 up  
97-4577 Switch box console 1979  
97-4583 H Bar T140 TR7 UK  
97-4588 Rubber bush, console, dash  
97-5061 Tank grommet,  
97-7001 Handle bars T140 US  
97-7034 Nut, fork tube, plastic, less decal, 1979 up  
97-7035 lever clutch, alloy late  
97-7039S Front fender SS 2 bracket, 77 up Triumph  
97-7070 Steering stem nut 1979 and later  
97-7071 Cap, plastic, fork stem nut, 79-  
97-7079 Fork seal and retainers LEAKPROOF  71  up  
97-7120 Nut ignition switch 81 up Tri  
97-7138 Fender, front, 73 + later disc T140 TR7  
99 Cable,carb end, 11'  
99-0048 use 60-4262  
99-0062 use 71-3748  
99-0063 use 71-3748  
99-0173 Speedo/tach spade  
99-0341 junction box  
99-0437 washer diecast banjo  
99-0438 filter, banjo bolt  
99-0555 horn & dip switch  
99-0589 lucas rectifier  
99-0590 + ground zener diode  
99-0597 tail light bullet style  
99-0683 Wire clip, lamp rim 5 pak  
99-0686 light unit 7" pre-focus  
99-0692UK Head lamp rim 7" Lucas  
99-0692 Head lamp rim 7"  
99-0725 Rear brake switch. 63-74 T100 650 til 1970  
99-0739 Alternator rotor  
99-0983 Work shop manual 750 TR7/T140, 73-78 including E model  
99-0983A Shop manual T140 /TR7 pre 76  
99-100 Use LUC900288  
99-101 Use LUC850641  
99-1026 rubber backing headlamp  
99-1028 Lucas stop light switch  
99-1030 Reflector, side, rear, 68-70 models  
99-1046 tail light lens pre 73  
99-1124 washer diecast banjo  
99-1161 Reflector, round amber  
99-1162 Reflector, round, red  
99-1190S-ER Turn signal short stem, pattern  
99-1190S Turn signal short stem, Lucas  
99-1190L-ER Turn signal long stem, pattern  
99-1190L Turn signal long stem, Lucas  
99-1201 turn signal flasher  
99-1207 Warning light amber  
99-1208 Warning light red  
99-1209 Warning light green  
99-1210 rubber washer indicator lights  
99-1211 Rotary switch 71-72  
99-1251 Toggle switch 3 position  
99-1252  Tail lamp assy 73+  
99-1257 Lens for 73-up tail light  
99-2251 Parts book 1974 TR7 T140  
99-2257 Parts book 1976-77 Triumph  
99-2753 housing, master cylinder 73-77 T140  
99-2764 Caliper bleed nipple  
99-2765S Caliper pistons stainless, pair  
99-2768 Master cylinder seal kit front  
99-2769 Brake pad set T140  
99-2770SS Master cylinder barrel assy, stainless  
99-3557 nut 1/2 20  
99-3754 Valve spring set 500 cc  
99-7003 Parts book 1978 T140/ TR7  
99-7003/A Parts supplement 1978 T140E  
99-7006 Caliper kit, Triumph  
99-7013 Tail lamp screw for L917 style lamp  
99-7015 Hand book 1978  Triumph 750  
99-7022 M/C repair kit rear, Tri  
99-7027 Barrel & stud assmbly, M/C  
99-7027SS Master cylinder body, bare, SS  
99-7037 Valve spring set T120/140  
99-7039 Lucas headlamp shell T140  
99-7039E Head light assembly Emgo 4 hole top 1 hole bottom  
99-7054 warning light blue  
99-7096 Cable adjuster  
99-7097 Lock nut, cable adjuster  
99-7098 Headlamp shell . Smooth top, 3 hole bottom. Lucas  
99-7098E Head light assembly Emgo smooth top 3 hole bottom  
99-7102 Parts book 1979 750  
99-7139 Parts book 1980 TR7 T140  
99-7507 Parts book 1982 Triumph  
99-9923 Boot, master cylinder  
A06-3541 Shock absorbers  BSA TRI  
Autosol Autosol 75ml  
B6ES NGK B6ES  
B7ES NGK spark plug B7ES  
B8ES NGK B8ES  
BG5330/164 Speedo Drive T120 T140 1.25:1  
BOOK67 Workshop manual 1971-1973 650cc  
Bulb 1156 Turn signal single filament 12V  
Bulb 1157 Stop light 12V  
Bulb 281 Bulb 281  
Bulb 410 12 V  P45T  
Bulb 414 Head lamp 12V 48/48  
Bulb 643 Bulb, speedo tach wedge type 12V 3W  
Bulb 989 Pilot bulb  
CD533 Gasket, kicker cover, 500, 350  
CD555 Gasket, timing cover, 500,  
Coil 12 Coil 12V Lucas, PVL style  
COIL 6 6 volt Lucas, PVL style  
COIL0008 mini coil for Micro Pwer  
Coil0009 HT clip and boot for Boyer Digital coil  
Ducon Ducon switch  
Filter Kit Oil filter kit OIF bikes  
Grips Amal Amal style grips to 68, 7/8 bars  
Grips GT Grips GT style 7/8"  
Haynes 500 Haynes manual 58-73 350-500cc  
HAYNES WSM 650-750 Haynes manual 650-750 Triumph 63-83  
HBM004 Continental mirror 10" 5/16 TPI  
KIT V&G 500 Valve and guide set 500cc  
KIT V&G 650 Valve and  bronze guide kit  650cc  
KIT V&G 750 Valve & bronze guide kit 750cc 73-78  
KIT V&G 79+ Valve and guide set 1979 and later  
KIT14-0234 Shock mount kit OIF no stock
KIT14-0235 Shock mount kit pre OIF  
KIT99-1223/4 Headlamp fixing bolt and washer, chrome,  
KIT-MCYL Universal master cylinder & switch kit  
L297 Velocity stack Amal 900  
L930/93 Carb left hand T120/T140  
LB05EP/F NGK resistor spark plug cap  
Luber Cable luber  
M43/27 Throttle cable 40" 1967 500 single monoblock  
M44/35 Throttle cable TR6 TR7 68+ 40"  
M44/38 choke cable 60-0747 39" 1968 to 1973 650 Tiger  
M46/26D Throttle cable 43" dual cable 500 dual carb  
M47/30D throtlle cable dual throttle 68 up  
M47/31 Throttle cable 43" 1968-up 500 single carb  
M47/35 Throttle cable 43" 60-1806 71-77  
M478/3 Throttle cable 78 TR7V  
MAC008-0103 2-1 650 Triumph  
MAC008-0106 TT drags  
MAC008-0133 2 into 2 650 Triumph or 750 w/ spigot head  
MAC008-0203 2-1 750 push in heads  
MAC008-0233 2-2 Triumph 750 push in heads  
MAC181214 Triumph 650 TT header pipes 1 3/4"  
MAC181321 Triumph 500 headers 1 1/2"  
MAC181323 Triumph 500 headers  
MAC181339 Head pipes 63-71 Triumph 650 1 1/2"  
MAC181335 Head pipes, push in 1 1/2" 72-79 Triumph. Balanced  
MAC181362 Head pipes, push in 1 1/2" 72-79 Triumph  
MC01-0170 Valve stem cap, pair  
MC02-2404 Cushion grips, chrome end  
MC05-0001 Threebond gasket seal  
MC07-0006 exhaust bracket 6" chrome  
MC07-0014 Shorty reverse cone megs 17.5"  
MC07-0018 Dunstall Decibel type 27.5  
MC07-0025 Muffler 27" Dunstall type megaphone  
MC07-0047 Muffler retro style  
MC08-0258 Washer, banjo bolt 10mm  
MC08-0262 Master cyl. assy  
MC09-0008 7"sealed beam  
MC09-0012 Head light bracket Tomaselli type 35/37mm  
MC09-0013 Chrome head light mounts  
MC09-0016 Head light mount aluminum 35mm  
MC10-1151 H4 Bulb, severe vibration  
MC10-1155 3 prong headlamp plug  
MC10-2003 Fuse holder, plug in  
MC10-3020 Glass fuses 20 AMP 5pk  
MC10-5020 Fuse, plug in 20A  
MC11-2269 Lucas style tail lamp  
MC12-0007 Stop switch, universal  
MC15-0031 Pod filter 42mm  
MC15-0040 Air cleaner offset 900 Amal  
MC16-3038 Clamp on mirror, chrome  
MC16-3039 Bar end mirror, chrome  
MC16-3040 Bar end mirror, black  
MC17-6810 Coil, Hi output 12V 3.3 Ohm dual outlet  
MC20-0006 Chrome fuel filter  
MC25-1090 35mm clip ons  
MC27-5503 Tie downs black  
MC32-7509 12V mini horn  
MC32-7511 Horn, Linli 12V chrome  
MC35-0009 90 degree internal snap ring pliers  
MC35-0057 Valve lapping stick  
MC35-0080 Tire lever 16"  
MC35-0081 chain press  
MC35-0085 Magnetic pick up stick  
MC35-0130 Chain Puller  
MC35-5101 Rim savers  
MC35-8000 Seal puller  
MC35-8002 Gasket knife  
MC35-9008 Continuity tester  
MC35-9035 inspection mirror  
MC35-9038 5 pc. hook and pick set  
MC35-9040 Valve stem tool  
MC35-9100 Chain breaker  
MC42-3510 Battery charger  
MC56-0034 Izumi chain ES530-110  
MC56-0036 master link ES530  
Mirror Clamp C Clamp universal, mirror 10 mm, chrome, 7/8 bars  
N3C Spark plug, Champion N3  
N4C Spark plug, Champion N4C  
O17 Crimping tool 1/4 " ID line  
O72 Piston ring clamp 70-75mm 2.76-2.96 " 650 twins  
O78 Piston ring clamp 75-80mm 750 twins..2.96-3.16"  
OF925 Bike cover Aquatex Med  
P102 TDC tool 14mm  
P110 Clutch hub extractor, twins, BSA 66-up, Triumph 70-up 20TPI  
P155 Cam wheel puller  
P158 Timing pinion extractor Triumph Norton  
P175 Valve guide service tool  
P180 Clutch nut screw driver TRI, BSA, Norton  
P181 Wrist pin tool  
P196 Spoke wrench  
P201 Triumph tappet block tool  
P223A Tappet adjusting wrench  
P240 Wheel bearing hub lock ring tool  
P244 Primary chain adjusting tool  
P249 Clutch lock ring tool  
P259D Triumph BSA crank locating tool 1969 up UNC  
P259F Fork nut wrench  
PB-500-67 Parts book 1967 500, 350  
PB-500-68 Parts book 1968 500, 350  
PB-500-69 Parts book 1969 500  
PB-500-71 Parts book 1971 500  
PB-500-72 Parts book 1972 500  
PB-500-73 Parts book 1973 500cc  
PB-500-73TR5T Parts book 1973 500 TR5T  
PB-500-74 Parts book 1974 500  
PBOX00105 Boyer power box 3 phase 12v  
PS213 7 plate clutch kit  
R11050 Ringset 650 twin STD Hepo  
R11050/020 Ringset 650 twin +.020 Hepo  
R11050/020E Ringset 650 twin +.020  
R11050/040 Ring set Hepo 650 cc +.040  
R11050/040E Ringset 650 twin +.040  
R11050/060E Ringset 650 twin +.060  
R11050/080E Ringset 650 twin +.080  
R11050E Ringset 650 twin STD  
R13570 STD Ringset 500cc STD, Hepolite  
R13570/020 Ringset 500cc +020, Hepolite  
R13570/020E Ring set 500cc +.020  
R13570/040 Ringset 500cc +040, Hepolite  
R13570/060 Ringset 500cc +060, Hepolite  
R26490 Piston ring set 750 cc T140/TR7 STD Hepo  
R26490/020 Ringset 750 twin +020 Hepo  
R26490/020E Ringset 750 twin +.020  
R26490/040 Ring set 750 twin +.040  
R26490/040E Ringset 750 twin +.040  
R26490/060 Ringset 750 twin +.060  
R26490/060E Ringset 750 Twin +.060  
R26490E Ringset 750 twin STD  
R930/23 Carb RH Tiger  
R930/92 Carb RH T120/T140  
RS010 Tappet adjuster set 500, mushroom  
RS011 Tappet adjuster set, mushroom, CEi, 650/750  
RS012 Tappet adjuster set, mushroom, 750 UNF 78 E models & later  
RS049 Front brake linkage, stainless, TLS 69-up  
RS064 Engine to frame bolt kit 350/500 71-74  
RS068 Engine to frame bolt set 71-82  
RS075 Tank mount kit 67-68 500, 650  
RS076 Tank mount kit 59-70 650, 69-74 500  
RS099 Swingarm pin and bush kit, 67-74 500CC  
S-25/3 use 60-4247  
S26-2 Use 60-4250  
S70-3 ball bearing  
SC-68-BLK Seat cover 68 models 500, 650 black, T205  
SC-68-GRY Seat cover 68 models 500, 650 grey top, T205A  
SC-69 Seat cover 69-73 T100 69-70 T120, T204  
SC-71-72 Seat cover 1971-2 650 w/ narrow nose, T206  
SC-71-72-WN Seat cover 1971/72 Triumph wide nose 4 gal. tank T206A  
SC-73-77 Seat Cover 71-78 T140 TR7 US T207  
SC-78-80-BLK seat cover 78-80 TR& & T140V&E, US tank, black T208  
SC-78-80-BRN Seat cover, drop side, 1978-80 Brown, T208A  
SC-83-7132 Seat cover kit 78-80 T140E, TR7 with Brit tank  
SC-JUB seat cover, 77 Jubilee USA, T218A  
SC-T140D Seat cover T140D Special USA T209  
SHC01 Cap screw engine cover set 57-68 500, 350  
SHC02 Cap screw engine cover set 69-74 500cc  
SHC135 Allen screw kit 69-up Triumph 650, 750  
SHC7172 screw kit lever switch housings 71-72  
SHC7375 Screw kit switch housings 73-75  
Speedo C Speedo Cable T120 T140 not veglia  
Speedo C-V Speedo cable, Veglia 5'11''  
Speedo C 500 Speedo Cable 5'3" 1968 up 500 models  
Spoke wrench Spoke wrench  
STK14 Sticker positive earth  
STK16 Sticker Neg earth  
STK18 Sticker "Made in England" small gold  
STK2 Sticker, "don't F**k" red  
STK21 Bonneville 120 gold script small  
STK22 Bonneville gold block small  
STK23 Trophy 650 gold block small  
STK24 Decal, Trophy 500 small block gold  
STK30 Sticker set headlamp 74-78  
STK36 decal, Bonneville 650  
STK37 Sticker Bonneville V  
STK39 Decal, Trophy 500 script gold  
STK4 Sticker, trip reset  
STK6 Sticker, Bonneville script black  
STK7 Sticker, world speed record  
STK8 Sticker small "Made in England" black  
T206 use 83-2871  
T207 use 83-4789  
Tach C Tach cable 71 on T120, T140,  74 on T150/160, Commando 71-  
TACH C 500 Tach cable 26.5" 1968 up 500cc  
Throttle 364 Throttle, replica Amal 364. 60-7014  
Throttle Dual dual cable throttle, 7/8", no grips  
Throttle single Throttle, single cable, 7/8", no grips  
Tool 03 Rocker spindle guide Triumph 650/750  
Tool 04 Rocker spindle guide 350/500  
Tool 23 Drift for bar bushings 97-1527  
Tool 49 Tappet tool 64-78 OHV, not E models  
TRI820D Top end gasket set 500cc 65-69  
TRI828D Top end gasket kit 500cc 70-74  
TRI832D Gasket set top end 63-74 650 Triumph  
TRI836D Top end gasket set TRI 750 twin  
Tricon Tricon switch  
UJ2 Decal, Union Jack 2x3.25  
W10123W Wassell 12V single phase reg/rectifier  
W10124 12V 3 phase rectifier/reg Wassel  
W10172 Turn signal 79 later, pair  
W10420 Switch lever console, blk, 2 pos  
W11047 Horn replica Lucas 8H 12V  
W11058 Head light unit, 7", H4 halogen, pilot bulb  
W24014 Valve spring compressor  
W29046 Timing disc  
W61124 Sprocket nut wrench 4 speed Triumph 650, not 500  
W61125 Gearbox sprocket nut wrench 5 spd TRI twin  
W61495 Wassell 12V ignition  
W73051 Elbow gas line fitting  
W81607 Cable Stop  
WE170 use 60-4263  
WH1008 Headlamp harness, 1971-73 T100  
WH1014 Wiring harness, head lam, 71-72 T120/TR6. A50/A65  
WH1015 Wiring Harness main 71-72 T120 TR6 A65  
WH1055 Wiring harness, 1968 T100, Not C models  
WH1061 Main harness, 69-70 T100, Not C models  
WH1066 Main Harness 76-78 750 TRI  
WH1142 Main harness 73-74 750  
WH1143 Wiring harness main 1973 T100R/T  
WH1177 Sub harness 78 later neg grd. T140  
WH1186 Wiring harness, main, 79-80 TR7 T140  
WH1250 Wiring harness CB, Norton, Triumph  
WH1283 Rear sub harness 73-78 + grnd  
WH1384 Rear sub harness 71-72  
WSM 68-74 500 Workshop manual 68-74 350/500  
WSM 71-73 Workshop manual 71-73 650  
WSM 73-78 Workshop manual 73-78 twins. Does not include E model  
WSM 79-83 Workshop manual 1979 to 1983